

ASES CHEMICAL WORKS

Brahm Bagh, Jalori Gate Jodhpur - 342001 Rajasthan-India

Ph: +91-9636889954

Email : ecom@ases.in Website : www.ases.in



Certificate Of Analysis

Product Bentonite Clay
CAS No. 1302-78-9
Batch No. As Mentioned on Label
Expiration Date: 3 Years from production date

Test Parameters	Standards	Actual Results
Appearance (Colour)	Cream to brown or grey	Brown
Appearance (Form)	Powder	Powder
pH (2 % aq. suspension)	7.0 - 10.5	8.9
Loss on drying	max. 15%	12.40%
Coarse particle	max. 0.5%	0.21%
Heavy metals	max. 0.005%	Passes
Sedimentation volume	Passes	Passes
Swelling power	Passes	Passes